
 
 

 

 

 

DRAFT 

MITIGATED NEGATIVE DECLARATION/INITIAL STUDY 

FOR THE CITY OF SOLVANG WASTEWATER TREATMENT 
PLANT WATER QUALITY IMPROVEMENT PROJECT 

 
Prepared for: 

City of Solvang 
1644 Oak Street 

Solvang, CA 93463 

 

 
Prepared by: 

Westlake Village Office 
920 Hampshire Road, Suite A5 

Westlake Village, CA 91361 
 

Los Angeles Office 
706 S. Hill Street, 11th Floor 
Los Angeles, CA 90014 

 

 

DECEMBER 2022 

 



Meridian Consultants i  Wastewater Treatment Plant Water Quality Project  
001-004-19  December 2022 
 

 

Table of Contents 

Section Page 

1.0 Introduction ............................................................................................................................... 1.0-1 

2.0 Project Description .................................................................................................................... 2.0-1 

3.0 Environmental Setting ............................................................................................................... 3.0-1 

4.0 Environmental Checklist ............................................................................................................ 4.0-1 

5.0 Environmental Analysis .............................................................................................................. 5.0-1 

6.0 References ................................................................................................................................. 6.0-1 

7.0 Acronyms ................................................................................................................................... 7.0-1 

8.0 List of Preparers ......................................................................................................................... 8.0-1 
 

Appendices 
A CEQA-Plus Documentation 
B Air Quality and Greenhouse Gas Modeling Data 
C Biological Resource Survey Report 
C.1  California Natural Diversity Database Report  
C.2  eBird Report 
D Cultural Resource Report 
E Noise Measurement Data 
 
Tables Page 

5.3-1 Maximum Construction Emissions (tons/year) ........................................................................ 5.0-13 

5.3-2 Maximum Operational Emissions (pounds/day) ...................................................................... 5.0-14 

5.7-1 Operational Unmitigated Greenhouse Gas Emissions ............................................................. 5.0-46 

5.13-1 Existing Ambient Daytime Noise Levels in the Project Vicinity ................................................ 5.0-68 

5.13-2 Typical Maximum Noise Levels for Construction Equipment .................................................. 5.0-68 

Figures Page 

2.0-1 Regional Location ....................................................................................................................... 2.0-5 

2.0-2 Project Site Vicinity .................................................................................................................... 2.0-6 

2.0-3 Aerial of WWTP .......................................................................................................................... 2.0-7 

2.0-4 Demolition Plan.......................................................................................................................... 2.0-8 

2.0-5 WWTP Components, Land Acquisition, and Maximum Disturbance......................................... 2.0-9 

2.0-6 Project Site Plan  ...................................................................................................................... 2.0-10 



1.0 Introduction 

Meridian Consultants ii Wastewater Treatment Plant Water Quality Project  
001-004-19  December 2022 

Figures Page 

2.0-7 Alternative 1 Site Layout .......................................................................................................... 2.0-15 

2.0-8 Alternative 2 Site Layout .......................................................................................................... 2.0-16 

2.0-9 Alternative 3 Site Layout .......................................................................................................... 2.0-17 

2.0-10 Conceptual Recycled Water Pipeline Alignments .................................................................... 2.0-20 

5.13-1 Noise Monitor Locations .......................................................................................................... 5.0-67



Meridian Consultants 1.0-1 Wastewater Treatment Plant Water Quality Project  
001-004-19  December 2022 
 

 

1.0 INTRODUCTION 

1.1 OVERVIEW 

The City of Solvang (City) has prepared this Initial Study (IS)/Mitigated Negative Declaration (MND) to 

evaluate the potential environmental impacts associated with the Wastewater Treatment Plant (WWTP) 

Water Quality Improvement Project (proposed Project). 

The proposed Project includes improvements to restore lost treatment capacity, achieve required 

consistent removal of nitrogen, address existing WWTP deficiencies, and replace old facilities that have 

reached the end of their useful life. The improvements to restore lost capacity will also modify the 

treatment process to allow for the production of recycled water. 

1.2 AUTHORITY 

As part of the City’s approval process, the proposed Project is required to undergo an environmental 

review pursuant to the California Environmental Quality Act (CEQA).  

The preparation of an IS/MND is governed by CEQA1 and, more specifically, the State CEQA Guidelines,2 

which guide the process for the preparation of a negative declaration (ND) or MND. Where appropriate 

and supportive to an understanding of the issues, reference will be made to the statute, the State CEQA 

Guidelines, or the appropriate case law. 

This IS/MND, as required by CEQA, contains a project description; a description of the environmental 

setting; an analysis of potential environmental impacts; mitigation measures for any significant effects; an 

evaluation of the proposed Project’s consistency with applicable plans and policies; and the names of 

preparers. 

1.3 ORGANIZATION OF THE INITIAL STUDY/MITIGATED NEGATIVE 
DECLARATION 

The content and format of this IS/MND are designed to meet the requirements of CEQA. The IS/MND 

consists of the proposed findings that the proposed Project, as mitigated, would have no significant 

impacts. The IS/MND contains the following sections and supporting studies: 

 
1  California Code of Regulations, sec. 15000, et seq., State CEQA Guidelines. 
2  California Code of Regulations, sec. 15000, et seq. 



1.0 Introduction 

Meridian Consultants 1.0-2 Wastewater Treatment Plant Water Quality Project  
001-004-19  December 2022 

• Section 1.0, Introduction, identifies the purpose and scope of the IS/MND and the terminology used 
in this IS/MND. 

• Section 2.0, Project Description, identifies the location, background, and planning objectives of the 
proposed Project and describes the proposed Project in detail. 

• Section 3.0, Environmental Setting, describes the existing conditions, surrounding land use, general 
plan, and existing zoning in the proposed Project area. 

• Section 4.0, Environmental Checklist, presents the checklist responses and evaluation for each 
resource topic.  

• Section 5.0, Environmental Analysis, includes an analysis for each resource topic and identifies 
potential impacts of implementing the proposed Project. It also identifies mitigation measures, if 
applicable.  

• Section 6.0, References, identifies all printed references and individuals citied in this IS/MND. 

• Section 7.0, List of Preparers, identifies the individuals who prepared this IS/MND and their areas of 
technical specialty. 

• Appendices present data supporting the analysis or contents of this IS/MND. These include: 

­ Appendix A, CEQA-Plus Documentation 

­ Appendix B, Air Quality and Greenhouse Gas Modeling Data  

­ Appendix C, Biological Resource Survey Report  

­ Appendix C.1, California Natural Diversity Database Report 

­ Appendix C.2, eBird Report 

­ Appendix D, Cultural Resource Report 

­ Appendix E, Noise Measurement Data 

1.4 PUBLIC AND AGENCY REVIEW OF THE DRAFT IS/MND 

CEQA requires that the lead agency provide the public and agencies the opportunity to review and 

comment on a Draft MND. As outlined by CEQA, the City is providing a 30-day period for review and 

comment on the Draft IS/MND. Upon completion of the public and agency review period, the City, as lead 

agency, will evaluate comments on environmental issues received from persons who reviewed the Draft 

IS/MND and prepare written responses. The City will include these comments and responses in a Final 

MND, along with any changes that will be reviewed and considered for adoption by the City Council. 

  



1.0 Introduction 

Meridian Consultants 1.0-3 Wastewater Treatment Plant Water Quality Project  
001-004-19  December 2022 

Interested individuals, organizations, responsible agencies, and other agencies can provide written 

comments to: 

City of Solvang 
Utilities Department 
411 Second Street 
Solvang, CA 93463 
Contact: Jose Acosta, Utilities Manager 

Comments may also be sent by facsimile to (805)688-2049 or by email at jacosta@cityofsolvang.com. 

Please put “Wastewater Treatment Plant Water Quality Improvement Project” in the subject line. Agency 

responses should include the name of a contact person within the commenting agency. 

The Draft IS/MND is available for review at the following location: 

City of Solvang 
Public Counter  
1644 Oak Street 
Solvang, California 93463 

In addition, the Draft IS/MND is available on the City’s website at:  

• https://www.cityofsolvang.com 



 

Meridian Consultants 2.0-1 Wastewater Treatment Plant Water Quality Project  
001-004-19  December 2022 

2.0 PROJECT DESCRIPTION 

2.1 OVERVIEW 

The City of Solvang (City) Wastewater Treatment Plant (WWTP) operates under a Waste Discharge Permit 

(WDP) from the Regional Water Quality Control Board (RWQCB). The WWTP collects, treats, and disposes 

of municipal wastewater generated by the City and by the community of Santa Ynez. The Santa Ynez 

Community Services District (SYCSD) contracts for wastewater treatment service from the City. The WWTP 

is located on 17.28-acre site and was constructed in 1963 and upgraded in 1975, 1983, and 1997. Since 

the 1950’s, the City has provided wastewater treatment facilities as a means of protecting receiving waters 

and compliance with State Waste Discharge Permit requirements. The City’s treatment facilities have been 

improved and/or expanded three times to meet the needs of the growing community of Solvang, as well 

as the contracting community of Santa Ynez.  

The level of wastewater treatment at the WWTP has been increased over the past years from the original 

primary to full secondary treatment. The WWTP currently operates at 1.5 million gallons per day (MGD) 

consisting of initial screening and grit removal followed by three sequencing batch reactors (SBRs). Solids 

are processed in an aerobic digester before dewatering through a belt press. Currently,  all three SBRs are 

in service and no redundancy is provided. The WWTP currently discharges its treated effluent into a 

polishing pond and then to an evaporation/percolation pond. On high flow days or significant rain events, 

the large evaporation/percolation pond discharges into a small evaporation/percolation pond for 

additional storage. 

The City’s current WDP Order No. R3-2020-0020 was issued by the Central Coast RWQCB in 2020, and in 

accordance with the WDP, the City initiated the WDP renewal process in May 2017. The City’s WDP 

includes effluent discharge limits on the average daily flow and the concentrations of Biological Oxygen 

Demand (BOD) (the amount of dissolved oxygen needed [i.e., demanded] by aerobic biological organisms 

to break down organic material), total suspended solids, total dissolved solids (TDS), pH, settable solids, 

sodium, and chloride within the effluent of the WWTP. 

In August 2016, the RWQCB informally notified City staff that as part of a WDP renewal process, discharge 

limits for nitrogen and ammonia will be required. The RWQCB also requested that the City’s Wastewater 

Division staff experiment with adjusting the treatment process to begin to de-nitrify the wastewater to 

allow the nitrogen to be released to the atmosphere in gaseous form and not reach the WWTP percolation 

ponds. New Supervisory Control and Data Acquisition (SCADA) programming was undertaken to enable 

significant modification of the treatment process to achieve de-nitrification. After the programming was 

completed, staff began testing the new reactor sequencing aimed to achieve de-nitrification. This 



2.0 Project Description 

Meridian Consultants 2.0-2 Wastewater Treatment Plant Water Quality Project  
001-004-19  December 2022 

experimentation took several months and required some additional SCADA programming adjustments. In 

April 2017, the treatment process was fine-tuned sufficiently to achieve consistent nitrification and de-

nitrification of the wastewater to ensure that nitrogen is released into the atmosphere and not reach the 

percolation ponds. 

Prior to de-nitrifying, only two of the three SBR basins were required to handle the current wastewater 

flow. The third unused SBR basin represented available treatment capacity. However, as a result of the 

process adjustments required to de-nitrify, all three SBR basins must now be utilized to achieve de-

nitrification. Therefore, a significant portion of the City’s available treatment capacity has been lost, and 

the WWTP now has an estimated capacity of 0.9 MGD, or a 0.6 MGD reduction in capacity. Part of the 

reduced capacity is due to higher waste concentration in the wastewater resulting from water 

conservation. In addition, California’s Accessory Dwelling Unit (ADU) law became effective January 1, 2018, 

which forced cities to allow additional dwelling units on existing properties. This will increase wastewater 

flow over the next several years. The City is also interested in producing recycled water.  

To achieve these goals, the City conducted a preliminary feasibility study to look at restoring the lost 

WWTP capacity, possible-enhanced treatment to produce recycled water, and other treatment needs and 

requirements. The feasibility study also addressed existing WWTP deficiencies, replacement of facilities 

that have reached the end of their useful life, reliability concerns, and recent and pending regulatory 

requirements. Three alternatives were identified as most feasible and evaluated in the preliminary 

feasibility study. The final WWTP Enhanced Treatment Study & Alternative Analysis was completed in July 

2018. 

The feasibility study determined that the near-term and long-term treatment capacity requirements were 

calculated to be 1.52 MGD (rounded to 1.5 MGD) and 1.98 MGD (rounded to 2.0 MGD), respectively. Two 

phased variations of Alternative 3 were also later studied. The feasibility study considered and evaluated 

alternative methods of secondary and tertiary treatment to restore the lost capacity to the permitted 

capacity of 1.5 MGD and produce recycled water, as well as recommending the expansion of the existing 

17.28-acre WWTP site by up to approximately 2.5 acres. Adjacent land of 2.35 acres has since been 

acquired by the to implement the proposed Project.  

2.2 PROJECT LOCATION 

The City is situated in Santa Barbara County along the Santa Ynez River. As illustrated in Figure 2.0-1: 

Regional Location, the City is located approximately midway between the City of Santa Maria and the City 

of Santa Barbara. State Route (SR) 246 bisects the City and provides a key regional east–west link between 

US Highway 101 and SR 154. The City is downstream from Bradbury Dam and Lake Cachuma to the east 

and upstream from the City of Buellton to the west. 
[...]
facilities would be constructed as part of the second phase of site improvements.  

A new recycled water pump station would pump tertiary effluent from the storage tank to a new recycled 

water distribution system. The polishing pond would be emptied and converted into emergency storage 

for major storm events. Plant effluent would be discharged into the other two percolation ponds. 

As part of the new recycled water distribution system, approximately 7,000 linear feet of recycled water 

pipeline is proposed for installation from the existing WWTP east across the adjacent Alisal Ranch property 

to Alisal Road, and then in Alisal Road to existing irrigation facilities in the vicinity.  The estimated lengths 

of transmission and distribution pipeline are approximately 5,000 feet and 2,000 feet, respectively.  

Preliminary pipe sizes have been determined to be 16-inch and 12-inches in diameter, respectively.  The 

design would include three metered user connections: 1) Alisal Ranch wheat/hay field east of the WWTP, 

2) River Golf Course, and 3) Alisal Guest Ranch Golf Course. The two conceptual alignments are illustrated 

in Figure 2.0-10: Conceptual Recycled Water Pipeline Alignments. The recycled water lines would consist 

of a 16-inch and 12-inch diameter polyvinyl chloride (PVC) pipeline installed within a 2-foot-wide trench. 

The average trench depth would be approximately 5.5 feet below ground surface. Depending on the depth 

of adjacent utility lines, the trench depth would range from 3.5 feet to 10 feet below ground surface. An 

excavator would be used for trench excavation, laying pipe, backfilling the trench, and compaction. Dump 

trucks and pipe delivery trucks would travel along the surface adjacent to the trench to remove trench 

spoils, deliver sand bedding, and deliver new pipe to support the pipeline installation. Two conceptual 

alignments are proposed as part of the WWTP improvements.  

Potential additional future uses of recycled water would be continually evaluated and considered and may 

include landscape irrigation.  

Proposed Recycled Water Pipeline Alignment 1  

Alignment 1 would begin at the existing WWTP and extend east through the northern portion of the 

agricultural field and then traverse southeast to cross the existing access road to the facility. The recycled 

water pipeline would then continue east to Alisal Road through an existing and maintained dirt road 

approximately 16 feet wide.  

 



2.0 Project Description 

Meridian Consultants 2.0-19 Wastewater Treatment Plant Water Quality Project  
001-004-19  December 2022 

 

Proposed Recycled Water Pipeline Alignment 2  

Alignment 2 would also begin at the existing WWTP and extend east through the northern portion of the 

agricultural field, then cross the existing access road to the facility. The recycled water pipeline would be 

horizontally drilled beneath the existing hill adjacent to the west side of Alisal Road. 

Project Development and Construction 

For purposes of analysis, it is assumed that proposed Project development and engineering is expected to 

begin in March 2023 and last approximately 16 months, and construction is estimated to last 

approximately 24 months. Construction of the proposed Project is expected to begin in October 2024 and 

would be completed by approximately October 2026.  

2.4 OTHER PUBLIC AGENCY REQUIRED APPROVALS 

The following approvals and actions are required:  

• Adoption of the Mitigated Negative Declaration by the City 

• Waste Discharge Certification from the Central Coast Regional Water Quality Control Board  

• Water Recycling Permits from the Central Coast Regional Water Quality Control Board and the 
Division of Drinking Water (DDW) 

• U.S. Department of Agriculture – Rural Communities Grant  



S a n t a        Y n e z        R i v e r

Wastewater
Treatment
Plant

Access Road

Conceptual Recycled Water Pipeline Alignments
FIGURE  2.0-10

001-004-19

SOURCE:  PACE - 2020

Legend

N
APPROXIMATE SCALE IN FEET

5002500 1000

Conceptual Alignment 1

Conceptual Alignment 2



 

Meridian Consultants 3.0-1 Wastewater Treatment Plant Water Quality Project 
001-004-19  December 2022 

3.0 ENVIRONMENTAL SETTING 

3.1 EXISTING CONDITIONS 

The City of Solvang (City) is located in the Santa Ynez Valley, in the central part of Santa Barbara County. 

Solvang is surrounded by the Purisima Hills to the north, the upper Santa Ynez Valley to the east, the Santa 

Ynez Mountains to the south, and the lower Santa Ynez Valley to the west. Solvang is situated primarily 

along an alluvial plain formed by the Santa Ynez River and on the southeastern edge of the Purisima Hills. 

The City is located almost equidistant between the communities of Buellton and Santa Ynez. SR 246 bisects 

Solvang and provides a key regional east–west link between US Highway 101 and SR 154. 

An estimated 20,000 people live in the Santa Ynez Valley, of which 26 percent reside in the City. According 

to the California Department of Finance, population and housing estimates at the beginning of 2022 

indicated there were 5,709 people residing in the City.3 The majority of the City’s land is used for housing 

its residents, and the bulk of the City’s residential land is designated as Low Density and Medium Density 

Land Uses by the City’s General Plan Land Use Map.  

3.2 CURRENT WASTEWATER TREATMENT PLANT 

The City Wastewater Treatment Plant (WWTP) collects, treats, and disposes of municipal wastewater 

generated by the City and by the community of Santa Ynez. The WWTP is located on 17.28-acre site and 

was constructed in 1981 and upgraded in 1993. Since the 1950’s, the City has provided wastewater 

treatment facilities as a means of protecting receiving waters and compliance with State Waste Discharge 

Permit requirements. The City’s treatment facilities have been improved and/or expanded three times to 

meet the needs of the growing community of Solvang, as well as the contracting community of Santa Ynez. 

The system includes the sewer collection network, two lift stations (on Fjord Drive and Alisal Road), the 

WWTP, a discharge lined polishing pond, and two percolation ponds adjacent to the Santa Ynez River. The 

WWTP is on an unusual site that is challenging due to being long, linear, and highly sloped. The site slopes 

35 feet from the headworks to the percolation basin discharge, which challenges the accessibility of tanks 

and equipment, increase the cost for new civil works, buildings, and roadways around the site, and 

challenges construction of thanks at the same elevation.  

The City currently operates a Sequencing Batch Reactor (SBR) type WWTP with a design and permitted 

capacity of 1.5 million gallons per day (MGD). The WWTP operates under a Waste Discharge Permit (WDP) 

issued by the Regional Water Quality Control Board (RWQCB). The WWTP currently receives and treats 

 
3  State of California, Department of Finance “E-1 Population Estimates for Cities, Counties, and the State — January 1, 2021 

and 2022,” accessed December 2022, https://dof.ca.gov/forecasting/demographics/estimates-e1/ 



3.0 Environmental Setting 

Meridian Consultants 3.0-2 Wastewater Treatment Plant Water Quality Project 
001-004-19  December 2022 

wastewater from the City and the Santa Ynez Community Services District (SYCSD) which serves the town 

of Santa Ynez. The SYCSD owns 0.30 MGD capacity in the Solvang WWTP.  

The WWTP currently discharges its treated effluent into a polishing pond and then to an 

evaporation/percolation pond. On high flow days or significant rain events, the large 

evaporation/percolation pond discharges into a small evaporation/percolation pond for additional 

storage. 

Fjord Lift Station and Odor Control 

Wastewater from SYCSD discharges to the Fjord Drive lift station, which combines at the site with the City 

wastewater flows. The combined flows are pumped through a force main to the WWTP headworks. 

Currently, there are individual flowmeters to monitor flow and bill accordingly from each agency.  

The collection and transport of sewage result in the generation of harmful gases such as Hydrogen Sulfide 

(H2S) due to anaerobic conditions in the collection system. The nuisance odor produced by the sewage is 

currently controlled by running the odorous gas through a carbon median scrubber. The old gas phase 

odor scrubber system was not functioning properly and was recently replaced. The new biological odor 

control system uses a two stage process with a biological stage to remove 99 percent of the hydrogen 

sulfide (H2S), followed by an activated carbon polishing stage to remove residual H2S and organic odors.  

Headworks 

The combined influent wastewater from the Fjord Lift Station is pumped via a 16-inch force main to the 

headworks concrete structure at the WWTP for 6 millimeter (mm) fine screening. The screen structure 

consists of two concrete channels, one equipped with an existing mechanical 6 mm fine screen, and the 

other channel equipped with a manual bar rack for redundant operation when needed. Once screened, 

flows enter the grit vortex to remove additional solids. The grit removed is pumped into a grit classifier 

and into a dumpster. Debris captured from both the screens and grit removal unit are stored in a trash bin 

that is disposed of at a landfill. Both headworks systems are design for 1.5 MGD at average daily flow (adf) 

and are operating properly. No repairs or replacement are necessary at the existing headworks. Some of 

the proposed improvements and upgrades may require additional and finer downstream screening.  

Secondary Process – SBRs 

From the headworks, the screened wastewater is diverted to the SBRs via a 24-inch pipeline for biological 

oxidation of organic matter and nutrients in the wastewater. The SBRs make up the secondary treatment 

process and provide the dissolved nutrient and organic treatment required for permit compliance, as well 

as secondary suspended solids removal. The SBRs were originally designed to remove more than 90 



3.0 Environmental Setting 

Meridian Consultants 3.0-3 Wastewater Treatment Plant Water Quality Project 
001-004-19  December 2022 

percent of the biochemical oxygen demand (BOD) and total suspended solids, using a cycled process of 

fill, aerobic treatment, anoxic treatment, settling of secondary solids, and decant of clarified and treated 

effluent. Generally, the SBR process is effective and achieves superior water quality to other processes, 

assuming there is relatively consistent flow and loading to the process. Solvang is primarily a bedroom 

community with tourism that produces high flows during the day and low flows at night, and also periodic 

increase in flow and loading on the weekends/Holidays,  and during wet weather from infiltration and 

inflow. Thus, the process is subject to nonideal conditions due to no upstream equalization. Each of three 

SBRs has a volume of 0.367 million gallons and combining to a total of 1.1 million gallons. The SBRs are 

equipped with three 50 horsepower (hp) jet aeration and mixing pumps (one for each basin), three jet 

aerators (one for each basin), and four 60 hp positive displacement blowers (one for each basin and one 

redundant) for the aeration system. Each existing blower is capable of delivering approximately 1,100 

SCFM (air flow rate). Regardless of the alternative selected, blowers and aerators will need to be replaced 

with new equipment. Since they are at the end of their useful life, they need to be replaced with more 

modern and efficient technology. The aerators are likely clogged or damaged, and jet aeration technology 

is inefficient. The aeration system needs to be replaced with a new aeration diffuser grid system at the 

bottom of each tank, which enables running the aeration blowers without operating the three, 50 hp jet 

mixing pumps at the same time as the aeration blowers.  

Sludge Digestion, Thickening and Dewatering 

The current sludge process consists of pumping the waste activated sludge (WAS) from the SBRs to the 

circular aerated sludge holding tank where it is partially aerobically digested. After digestion, sludge is 

dewatered by an existing Ashbrook belt press located outside. Biosolids cake accumulated in roll-off bins 

which are hauled away by an off-site composting contractor. Pressate water from the belt press is pumped 

back to the facility’s headworks. The aerated sludge holding tank, the blower for the holding tank, and the 

dewatering press currently have no redundancy. The system is missing a sludge cake conveyor or pump 

system to properly load solids. The existing belt press operates about seven hours a day, three days per 

week.  

Percolation Basins 

Currently, decanted secondary effluent from the SBRs discharges into a lined polishing pond adjacent to 

the two percolation ponds. The polishing pond effluent discharges to two large percolation basins. The 

current and planned operation of the percolation basins is to annually rotate wetting and drying to allow 

for drying and scarifying of the surface for the next wetting cycle. During wet weather events, excess flows 

may need to discharge into both basins at once. 



4.0 ENVIRONMENTAL CHECKLIST 

4.1 ENVIRONMENTAL FACTORS POTENTIALLY AFFECTED 

The environmental factors checked below would be potentially affected by this project, involving at least 

one impact that is a " Potentially Significant Impact" as indicated by the checklist on the following pages. 

□ Aesthetics □ Agriculture and Forestry □ Air Quality 

□ Biological Resources n Cultural Resources □ Energy 

□ Geology/Soils □ Greenhouse Gas Emissions □ 
Hazards & Hazardous 

Materials 

□ Hydrology/Water Quality □ Land Use/Planning □ Mineral Resources 

□ Noise □ Population/Housing □ Public Services 

□ Recreation □ Transportation □ Tribal Cultural Resources 

□ Utilities/Service Systems □ Wildfire □ 
Mandatory Findings of 
Significance 

On the basis of this initial evaluation: 

□ 
I find that the proposed Project COULD NOT have a significant effect on the environment and is 
eligible for a Categorical Exemption. 

□ 
I find that the proposed Project COULD NOT have a significant effect on the environment, and a 
NEGATIVE DECLARATION wil l be prepared. 

I find that although the proposed Project could have a significant effect on the environment, 

checkedthere will not be a significant effect in this case because revisions in the project have been made 
by or agreed to by the project proponent. A MITIGATED NEGATIVE DECLARATION will be 
prepared. 

□ 
I find that the proposed Project MAY have a significant effect on the environment, and an 
ENVIRONMENTAL IMPACT REPORT is required. 

I find that the proposed Project MAY have a "potentially significant impact" or "potentially 
significant unless mitigated" impact on the environment, but at least one effect (1) has been 

□ 
adequately analyzed in an earlier document pursuant to applicable legal standards, and (2) has 
been addressed by mitigation measures based on the earlier analysis as described on attached 
sheets. An ENVIRONMENTAL IMPACT REPORT is required, but it must analyze only the effects 

that remain to be addressed. 

I find that although the proposed Project could have a significant effect on the environment, 

□ 
because all potentially significant effects (a) have been analyzed adequately in an earlier EIR or 
NEGATIVE DECLARATION pursuant to applicable standards, and (b) have been avoided or 
mitigated pursuant to that earlier EIR or NEGATIVE DECLARATION, including revisions or 
mitigation measures that are imposed upon the proposed Project, nothing further is required. 

Date 

Meridian Consultants
Project Number 001-004-19

4.0-1 Wastewater Treatment Treatment WaterWater Quality Project

December 2022 



 

Meridian Consultants 5.0-1 Wastewater Treatment Plant Water Quality Project  
001-004-19  December 2022 

5.0 ENVIRONMENTAL ANALYSIS 

This section provides an evaluation of the various topics considered for environmental review. 

A brief explanation for the determination of significance is provided for all impact determinations except 

“No Impact” determinations that are adequately supported by the information sources the Lead Agency 

(City of Solvang) cites in the parentheses following each question. A “No Impact” determination is 

adequately supported if the referenced information sources show that the impact simply does not apply 

to the proposed Project (e.g., the project falls outside a fault rupture zone). A “No Impact” determination 

includes an explanation of its bases relative to project-specific factors as well as general standards (e.g., 

the project will not expose sensitive receptors to pollutants, based on a project-specific screening 

analysis). 

Explanations take account of the whole action involved, including off-site as well as on-site, cumulative as 

well as project-level, indirect as well as direct, and construction as well as operational impacts. 

Once the Lead Agency has determined that a particular physical impact may occur, then the checklist 

indicates whether the impact is potentially significant, less than significant with mitigation, or less than 

significant. “Potentially Significant Impact” is appropriate if there is substantial evidence that an effect 

may be significant.  

“Mitigated Negative Declaration: Less than Significant with Mitigation Incorporated” applies where the 

incorporation of mitigation measures has reduced an effect from “Potentially Significant Impact” to a 

“Less than Significant Impact.” The lead agency must describe the mitigation measures and briefly explain 

how they reduce the effect to a less than significant level. 

Earlier analyses may be used where, pursuant to the tiering of a program environmental impact report 

(EIR) or other California Environmental Quality Assessment (CEQA) process, an effect has been adequately 

analyzed in an earlier EIR or negative declaration. In this case, a brief discussion should identify the 

following: 

a) Earlier Analysis Used. Identify and state where it is available for review. 

b) Impacts Adequately Addressed. Identify which effects from the above checklist were within the 
scope of and adequately analyzed in an earlier document pursuant to applicable legal standards, 
and state whether such effects were addressed by mitigation measures based on the earlier 
analysis. 



5.0 Environmental Analysis 

Meridian Consultants 5.0-2 Wastewater Treatment Plant Water Quality Project  
001-004-19  December 2022 

c) Mitigation Measures. For effects that are “Less than Significant with Mitigation Measures 
Incorporated,” describe the mitigation measures that were incorporated or refined from the 
earlier document and the extent to which they address site-specific conditions for the project. 

Lead agencies are encouraged to incorporate into the checklist references to information sources for 

potential impacts (e.g., general plans, zoning ordinances). Reference to a previously prepared or outside 

document should, where appropriate, include a reference to the page or pages where the statement is 

substantiated.  

Supporting Information Sources: A source list should be attached, and other sources used, or individuals 

contacted should be cited in the discussion.  

This is only a suggested form, and lead agencies are free to use different formats; however, lead agencies 

should normally address the questions from this checklist that are relevant to a project’s environmental 

effects in whatever format is selected.  

The explanation of each issue should identify:  

a) The significance criteria or threshold, if any, used to evaluate each question; and  

b) The mitigation measure identified, if any, to reduce the impact to less than significance.  

  



5.0 Environmental Analysis 